Report No.  SCLOTHO00780d

Applicant
Address

200l

Test Report

Page 1 of 5

The following sample(s) and sample information was/were submitted and identified by/on the behalf of

the client

Sample Name

ltem No.

PO No.

PDC

Shipment Quantity
Factory Name
Exported to

Country of origin
Carton No.

Customer
Original/Purpose
Quantity of sample
Sample Received Date
Sample Resubmitted Date
Testing Period

Test Conducted:

Basic Skills Board
3784/13784/23784
1433/1434/1466/1467
HP15005
1488:2112/984/1416
HP

NA

China

NA

Chris BT

5 pes

Jan. 7, 2015

Jan. 15,2015/Jan, 13, 2015
Jan. 7, 2015 to Jan, 20, 2015

As requested by the applicant, for details refer to next page(s)

Tested by

Corzr

7V e

Reviewed by

(/"f"' “}"7’ Date

Mar. 4, 2015
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Victor Wang
Lab Manager

No. T149813640
Hongwei Industrial Zone, Bao'an 70 District, Shenzhen, Guangdong, China
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Test Report

Report No.  SCLOTHODO780d Page 2 of

Executive Summary:

TEST REQUEST CONCLUSION
US Consumer Product Safety Improvement Act of 2008 (CPSIA) with amendment
(H.R.2715)

- Phthalates in surface coating of children's toys and child care articles PASS

- Phthalates in substrate of children's toys and child care articles PASS

weswsseresres For Further Details, Please Refer To the Following Page(s) #ottteeseress
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Test Report

ReportNo.  SCLO1H000780d Page 3 of §

onsumer Product Safety Improvement Act of 2008 (CPSIA) » !
¥ Phthalates in surface coating of children’s toys and child care articles
Method(s) CPSC-CH-C1001-09.3 was/were used, and the item(s) was/were analyzed by GC-MS.
e Result (mg/kg) MDL Limt |
001 | 002 | 003 | 004 (mg/kg) (me/kg) |
Di-2-ethylhexyl Phthalate (DEHP) | 180 | N.D. | N.D. | ND. 30 1000 '
Dibutyl Phthalate (DBP) ND. | ND. | ND. | ND. 30 1000
Benzylbutyl Phthalate (BBP) ND. | ND. | ND. [ ND. 30 1000
Diisonany] Phthalate (DINP) ND. | ND, | ND. | ND. 50 1000
Di-n-octyl Phthalate (DNOP) ND. | ND. | ND. | ND. 30 1000
Diisodecyl Phthalate (DIDP) ND. | ND. | ND. | ND. 50 1000
| Di-n-hexyl Phthalate (DnHP) ND. | ND. | ND. | N.D. 30 -
Remark:
- MDL = Method Detection Limit
- N.D. = Not Detected (less than MDL)
- mg/kg = ppm =~ parts per million
- 1000 mgrkg = 0.1%
¥ Phthalates in substrate of children’s toys and child care articles
Method(s) CPSC-CH-C1001-09,3 was/were used, and the itemn(s) was/were analyzed by GC-MS,
Result (mg/kg) MDL Limit
T tteia) 005 | 006 | 007 | 008 (mg/kg) {mg/kg)
Di-2-ethylhexy! Phthalate (DEHP) | N.D. | N.D. | N.D. | N.D. 30 1000
Dibutyl Phthalate (DBP) ND. | ND. | ND, | N.D. 30 1000
Benzylbutyl Phthatate (BBP) ND. | ND. | ND. | ND. 30 1000
Diisonony] Phthalate (DINP) ND. | ND. | ND. | N.D. 30 1000
Di-n-octyl Phthalate (DNOP) N.D. | ND. | ND. | ND. 30 1000
Diisodecy! Phthalate {DIDP) ND. | ND. | ND. | N.D. 50 1000
Di-n-hexyl Phthalate (DnHP) ND. [ ND. | ND. | N.D. 30 -
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Test Report

Report No.  SCLOIH000780d Page 4 of 5
. Result (mg/kg) | MDL Limit
e kil 009 | 010 | o011 | 018 (mp/kg) (mg/kg)
Di-2-ethylhexyl Phthalate (DEHP) | N.D. | ND. | 302 | N.D. 30 1000
Dibutyl Phthalate (DBP) ND. [ ND. | N.D. | ND. 30 1000
Benzylburyl Phthalate (BBP) ND. | ND. | ND. | ND. 30 1000
Diisonony! Phthalate {DINP) ND. | ND. | ND. | ND. 30 1000
Di-n-octyl Phthalate (DNOP) ND. | ND. | ND. | ND. 30 1000
Diisodecy| Phthalate (DIDP) N.D. | N.D, | N.D. | N.D. 50 1000
Di-n-hexy! Phthalate (DnHP) ND. | ND. | ND. | N.D. 30 -
Remark:
- MDL = Method Detection Limit
- N.D. =Not Detected (less than MDL)
- mgkg = ppm = parts per million
< 1000 mgkg = 0.1%
Tested Sample/Part Description
001  Black coating({eyelet & buckle of waistband)
002  Green coating(snap fastener)
003  Multi-color coating(puzzle & board)
00M  Multi-color coating(product fabel)
005  White paper label(product label)
006  Transparent plastic(ends of cord)
007  Black plastic(buckie)
008  Green plastic(zipper slider)
009  Black plastio{zipper element)
010  Fresh green plastic{ fastener)
011  Green synthetic material with black thread(puzzle)
018 Black fabric with transparent glue(zipper tape)
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Test Report

Report No.  SCLOIHO00780d Page 5 of §

Photo(s) of the sample(s)

*** End of Report ***

The test report is effective only with both signature and specialized stamp. The result(s) shown in this report
refer only to the sample(s) tested. Without written approval of CTI, this report can't be reproduced except in full.
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Test Report
Report No,  SCLOIHO00780b Page | of 6

Applicant
Address

The following sample(s) and sample information was/were submitted and identified by/on the behalf of

the client

Sample Name Basic Skills Board
Item No. 3784/13784/23784
PO No. 1433/1434/1466/1467
PDC HP15005

Shipment Quantity 1488/2112/984/1416
Factory Name HP

Exported to NA

Country of arigin China

Carton No, NA

Customer

Original/Purpose Chris BT

Quantity of sample 5 pes

Sample Received Date Jan. 7,2015

Sample Resubmitted Date Jan, 13,2015

Testing Period Jan. 7, 2015 to Jan. 20, 2015
Test Conducted:

As requested by the applicant, for details refer to next page(s)

Tested by Cz""?‘ Reviewed by /\ﬂ ke

Approved by Lieer W'"'?' Date Mar. 4, 2015

Victor Wang
Lab Manager

No. T149813640
ional (Shenzhen) Co., Lid. Hongwei Industrial Zone, Bso'an 70 District, Shenzhen, Guangdong, China
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Test Report

Report No.  SCLOTHO00780b Page 2 of 6
Executive Summary:
TEST REQUEST CONCLUSION
1} US Consumer Product Safety Improvement Act of 2008 (CPSIA) with amendment
{H.R2715)
- Lead in substrate materials of children's products PASS
2)  SOR/2011-17 Toys Regulations of Canada Consumer Product Safety Act (CCPSA)
- Total Lead content in plastic material N/A
3)  SOR2010-273 Consumer products containing lLead (contact with mouth)
regulations of CCPSA
- Total Lead content in substrate materials N/A
N/A = Not Applicable

CENTRL TELTIRG (HITRHATICN AL SORFIEATION

wessevevnnnns For Further Details, Please Refer To the Following Page(s) *****ssweses

" ' RN R PR T DT (PR



CTI EmEN

Test Report

Report No.  SCLOTHO00780b Page 3 of 6
1) US Consumer Product Safety Improvement Act of 2008 (CPSIA) with amendmeat (H.R.2715)
¥ Lead in substrate matcrials of children’s products
Method(s) CPSC-CH-E1001-08.3/CPSC-CH-E1002-08.3 was/were used, and the item(s) was/were analyzed
by ICP-OES.
Result (mg/k MDL | Limit | Clienl's Limit
Lusted Jemis: 005 006 007 008 009 | (mgkg) | (mg/kg) {mg/kg)
Lead (Pb) N.D. N.D. N.D. N.D. N.D. 5 100 40
Result (mg/kg) MDL | Limit | Client's Limit
Tested ltem(s) 010 o1l 012 013 015 | (mg/kg) | (mg/keg) (mg/kg).
Lead (Pb) N.D. N.D N.D. ND. | ND. 5 100 40
Result (mg'kg) MDL | Limit | Client's Limit
T
Testedltem® 0T 07 | o1 | o019 | 020 |(meke) | (megke) | (meke)
Lead (Pb) N.D. N.D. N.D. N.D. N.D. 5 100 40
{ A Y
| Result (mg/kg) MDL | Limjt | Client's Limit
! Tested ltemis) 021 022 023 024 025 | (mghkg) | (megkg) | (mgkg)
| Lead (Pb) ND. | ND. | ND ND. | ND. 5 100 40
Result (mg/kg) MDL | Limit | Clients Limit
Tested ltem(z) 026 027 028 029 030 | (mekg) | (mg/kg) {mg/kg)
Lead (Pb) 16 14 12 15 15 5 100 40
Result (mg/kg) MDL | Limit | Clients Limit
Tesied tem(e) 031 032 033 | (mghkg) | (mpkg) | (mgke)
Lead (Pb) N.D. N.D. N.D. |5 100 | 40
Remark:

- mg/kg = ppm = parts per million
- N.D. = Not Detected (less than MDL)
- MDL = Mcthod Detection Limit
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Test Report

Report No.  SCLOIH000780b Paged of 6

2) SOR2011-17 Regulations of Canada Co er Product Safety Act (CCPS

With reference to appropriate methods, and the item(s) was/were analyzed by ICP-OES.

N/A = Not Applicable

3) SOR/2010-273 Consumer products containing Lead (contact with mouth) regulations of CCPSA

¥ Total Lead content in Substrate materials. . .........oooiiiiiiiiiiii it ece e e ee s N/A
With reference to appropriate methods, and the item(s) was/were analyzed by ICP-OES,
N/A = Not Applicable

Tested Sample/Part Description

005  White paper label{product label)

006  Transparent plastic{ends of cord)

007  Black plastic{buckle)

008  Green plastic{zipper slider)

009  Black plastic{zipper clement)

010 Fresh green plastic(fastener)

011 Green synthetic material with black thread(puzzle)
012 White paper(puzzie & board)

013  Beige plywood{puzzle & board)

015 Red corduroy with red thread({puzzie)

016  Green cord

017  Green woven with green thread(strap)

018  Black fabric with transparent glue{zipper tape)
019  Yellow corduroy with yellow thread({puzzle)
020  Blue corduroy with blue thread(puzzie)

021  Black thread({fastener)

022  Silver metal(eyelet)

023 Silver metal(gasket of eyelet)

024 Light golden metai{rivet of puzzle)

025  Silver metal(gasket of rivet, puzzle)

CENTRE TESTING (MIERKATION 04 CORPORAIOH T T o TIRER
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Test Report

Report No.  SCLO1HO00780b

026
027
028
029
030
031
032
033

Silver metal{female snap fastener)

Silver metal(back of female snap fastener)
Silver metal(pin inside of female snap fastener)
Silver metal(male snap fastener)

Silver metal(back of male snap fastener)

Silver metal(buckle of waistband)

Silver metal(pin of buckle, waistband)

Silver metal(big gasket of rivet)

CENTRE TESTIHG INTERHANOHAL CORFORATIQON
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Test Report

Report No.  SCLOTHO00780b Page 6 of 6

Photo(s) of the sample(s)

**+ End of Report ***

The test report is effective only with both signature and specialized stamp. The result(s) shown in this report
refer only to the sample(s) tested. Without written approval of CTI, this report can't be reproduced except in full.
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Test Report

Report No,  SCLOITH000780e

Applicant
Address

Page 1 of 6

The following sample(s) and sample information was/were submitted and identified by/on the behalf of

the client

Sample Name Basic Skills Board
Item No. 3784/13784/23784
PO No. 1433/1434/1466/1467
PDC HP15005

Shipment Quantity 1488/2112/984/1416
Factory Name HP

Exported to NA

Country of origin China

Carton No. NA

Customer

Original/Purpose Chris BT

Quantity of sample 5 pes

Client Specified Age Grading  Not stated

Labeled Age Grading Ages 3+

Age Group Applied in Testing Over 3 years

Sample Received Date Jan. 7, 2015

Testing Period Jan. 7, 2015 10 Jan, 20, 2015
Test Conducted:

As requested by the applicant, for details refer to next page(s)

Tested by Tﬂi—- }-l‘-“"

A D) by

%'M “"7’ Date

gMational (Shenzhen) Co., Luk

CENTRE TESTING IHTERNATIONAL CORPORALIQNK

Victor Wang

Lab Manager

Al COmPIRIn At

Reviewed by

Mar. 4, 2015

No. Ti49813640

Hoagwei Industrial Zone, Bao'an 70 Distriet, Shenzhen, Guangdong, China
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Test Report

Report No.  SCLO1H000780e Page2 of 6
Exccutive Summary:
ITEST REQUEST CONCLUSION

I) Consumer Product Safety Commission 16 CFR Ch.ll

- 1500.44 Flammability test on solid PASS
2) ASTM F963-11 Standard Consumer Safety Specification for Toy Safety

. Mechanical and Physical test PASS
3) SOR/Z2011-17 Toys Regulations of Canada Consumer Product Safety Act (CCPSA)

- Physical and mechanical propertics PASS
. Flammability PASS

Feeeemrereres For Further Details, Please Refer To the Following Page(s) **4*¢*#4sssse
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Test Report

Report No.  SCLOIH000780e

1 on 16 CFR Ch.11

¥ Flammability Test
Flammability Test on Solid

As Specified In Title 16 Part 1500.44 Code of Federal Regulations U.S.A

- DNI = Did Not Ignite

2)AST - S ation for Toy Safe

¥ Mechanical and Physical test
As specified in ASTM F963-1 | standard consumer safety specification for toy safety.

Clause

4.
4.1
4.6
4.7
4.9
411
4.18

52
5.16

6.1

7.1

8.5

8.7
88

Description
Safety Requirements

Material Quality (Visual EXaMMAtion)......cicimmemimmmmisssmssssismarsaarsrass

Small Objects

Page 3 of 6

0.1

Accessible Edges.
Accessible Points

Nails & Fasteners........ccocceue.

Holes, Clearance, and Accessibility of Mechanisms. ...

Safety Labeling Requirements

Age Grading Labeling. ........ccccoicicinin
Promotional MALETIRIS. ... .i:vereriseueiaonsecn ass s e ntossssisiasiasssssssassssassiassssanss branssres

Instructional Literature

Definition and deSCripion ......o.ivcesvrimeeiserioremnisieseieesaiinnainiaiesissnanan Pass

Producers Markings

Producers Markings. ...

Test Method
Normal Use Testing.

CENTRE FESTING INTERNATIONAL CCRFCRANDN
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Test Report

Report No.  SCLOTHOG0780e Page 4 of 6

N/A = Not Applicable
Note:

= Only applicable clause(s) was'were shown.

Section  Description Assessment
8 REIRE O, . o s v 595 o o 20 5.4 e i g 48 4 o AN S A M e e A Pass

10 Plaatic COMpPONEIIS T TUYS, «voxxs= rinapEvatasdingd vanssnds so5arhsnmpay g ssnd Sopiacesie Pass

11 Wooden Components. ....c. o iueeisimscoiissuasuianisssssscsssnuass doesasas sinasspinss Pass

13 15T Y L N U P I o P o A0 TP B R DY EeaNTY Pass
Test Methods

L B R Ty K R e R B R e A S QR R NN S R Pass
MOOD.3  SBAIP POIMIS...vvvverarserisnsosrmssressssssssnsns s srasessesnrsssssssnesinnsr s Pass
MOL.1  Reasonabie Foreseeable USe............crvusivieiarcmmearminrsmminnssmmissnmmessarnras Pass
Note:

- Only applicable clause(s) was'were shown.
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Test Report

Report No,  SCLOIH000780e Page 5 of 6
¥ Elammability test
Section  Description Assessment
21 Celluloid or CellUlose NIEFALE ... coovuirerersrnrrremrmescemaeisearesissramasiinsain Pass
32 Flammability of Flat / Raised Fibre Textile Material ............ccociorerane Pass
(See Note 1)
Note Iz
ili for Flat/Rai i i ion 32
SRR Buming Time {Second) (After Washing)
el I = |

Sample 1 2 3 [Am | 5 !
B cardoray, wtized DNI DNI DNI | DNI " o ]
thread(puzzle) ot ) ? =
Yellow corduroy with yellow

DNI DNI DNI DNl DNI1
thread(puzzle) I K 1 i
Blue corduroy with blue ' { |

DNI DNI DNI DNI DNI .
thread(puzzle) l | IO , |
Requirement:

Flat or raised fibre textile material or natural fur, the time of flame spread should be in excess of 7 Seconds.
DNI = Did Not Ignite

Note:
- Only applicable clause(s) was‘were shown.

P MUUihe
CENTRE TESTIRG INTERNATIONAL CORPOCRALON (v’ AGG-57EE-333
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Test Report

Report No.  SCLO1H000780e Page 6 of 6

Photo(s) of the sample(s)

[\ it
EREERERHTUER AN

*** End of Report ***

The test report is effective only with both signature and specialized stamp. The result(s) shown in this report
refer only to the sample(s) tested. Without written approval of CTI, this report can't be reproduced except in full.
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Report No,

Applicant
Address

SCLOTHODOT780c

2c0\ b

Test Report

Page | of 6

The following sample(s) and sample information was/were submitted and identified by/on the behalf of

the client

Sample Name

ltem No,

PO No.

PDC

Shipment Quantity
Factory Name
Exported to
Country of origin
Carton No.
Customer
OriginalPurpose
Quantity of sample
Sample Received Date
Testing Period

Test Conducted:

Basic Skills Board
3784/13784/23784
1433/1434/1466/1467
HP15005
1488/2112/984/1416
HP

NA

China

NA

Chris BT

5 pes

Jan. 7, 2015

Jan. 7, 2015 1o Jan. 20, 2015

As requested by the applicant, for details refer to next page(s)

Eorm

N0

Reviewed by

(/"t" W"’?" Date

Mar, 4, 2015

JENTHE TESTING INTERNATIORAL CORSCRATICN

Victor Wang
Lab Manager

ational (Shenzhen) Co., Lid

No. T149813640
Hongwel ndustrial Zone, Bso'an 70 District, Shenzhen, Guangdong, China
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Test Report

Report No.  SCLOIHO000780c Page 2 of 6
Executive Summary:
TEST REQUEST CONCLUSION
ASTM F963-11 Standard Consumer Safety Specification for Toy Safety
PASS

- Clause 4.3.5 — Migration of certain clements in substrate materials

$eassnssrne= for Further Details, Please Refer To the Following Page(s) ***##=ssss3ss
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Test Report

Report No.  SCLOIH000780c

ASTM F963-11 Standard Consumer Safety Specification for Toy Safety

v =

rtain elements in s
Method(s) ASTM F963-11 Clause 8.3 was/were used, and the item(s) was/were determined by ICP-OES.

materia

Page 3 of 6

CINTRE TESTING INTERNATIONAL CORPCRAINICK

noall DYSL36%5 )

At kot

freplainik ati-ie

— Result (mg'ke) MDL | Limit | Clients Limit
005 006 007 | 008 009 | (mgkg) | (mgkg) (mg/kg)
Soluble Antimony (Sb) ND. | ND, | ND. | N.D. | ND. S 60 25
Soluble Arsenic (As) ND. | ND. | ND. [ ND. | ND. | 25 25 10
Seluble Barium (Ba) ND. | ND, | ND. | ND. | ND. 1000 500
Soluble Cadmium (Cd) | N.D. | ND. | ND. | ND. | ND. 75 40
Soluble Chromium (Cr) | N.D. | ND. | ND. | ND. | ND. | 25 60 40
Soluble Lead (Pb) ND. | ND. | ND. | ND. | ND. 5 90 30
‘Soluble Mercury (Hg) | N.D. | ND. | ND. | ND. | ND. | 25 60 30
Soluble Selenium (Se) | N.D. | ND. | ND. | ND. | ND. 5 500 200
Result (mg/kg) MDL | Limit | Clients Limit
Losted emizs 010 | 011 012 | 013 | 015 |(mgke) | (mgke) | (mgke)
Soluble Antimony (Sb) | N.D. | ND, | ND. | ND. | ND. 5 60 25
Soluble Arsenic (As) ND. | ND. | ND. | ND. | ND. | 25 25 10
Soluble Barium (Ba) N.D. 17 N.D, 8 N.D. 1000 500
Soluble Cadmium(Cd) | N.D. | ND. | ND, | ND. | ND. 75 40
Soluble Chromium (Cr) | N.D. | ND. | ND. | ND. | ND, | 25 60 40
| Soluble Lead (Pb) ND. | ND. | ND. | ND. | ND. | 5 90 30
Soluble Mercury (Hg) | ND. | ND. | ND. | ND. | ND. | 25 60 30
Soluble Selenium (S¢) | N.D. | ND. | ND. | ND, | N.D. 5 500 200
P Hitian

¥ / 400.5728-333
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Test Report

Report No.  SCLOIHO00780c Page 4 of 6
_Result (mg/k MDL | Limit | Clients Limit |
Teated liem(s) 016 | 017 | 018 g?ms» 020 | (mg/kg) | (mgkg) | (mgkg)
Soluble Antimony (Sb) | N.D. | ND. | ND. | ND. | N.D. 5 &0 25
Soluble Arsenic (As) ND. | ND. | ND. | ND. | N.D. 2.5 25 10
Soluble Barium (Ba) ND. | ND. | ND. | ND. | N.D. 5 1000 500
Soluble Cadmium (Cd) | ND. | ND. | ND. | ND. | ND. 5 75 40
Soluble Chromium (Cr) | N.D. | ND. | ND. | ND. | ND. 25 60 40
Soluble Lend (Pb) ND. [ ND. | ND. | ND. | ND. b 90 30
Soluble Mercury (Hg) ND. | ND. | ND. [ ND. | ND. 2.5 60 30
Soluble Selenium (Se) | N.D. | ND. | ND. | ND. | ND. 5 500 200
Result O;Tg/ks) MDL | Limit | Client's Limit |
(mg/kg) | (mghke) | (mgkg) |
Soluble Antimony (Sb) N.D. 5 60 25
Soluble Arsenic (As) N.D. 2.5 25 10
Soluble Barium (Ba) N.D. 5 1000 500
Soluble Cadmium (Cd) N.D. 5 75 40
Soluble Chromium (Cr) N.D. 2.5 60 40
Soluble Lead (Pb) N.D, 5 90 30
Soluble Mercury (Hg) N.D. 2.5 60 30
Soluble Selenium (Se) N.D. 5 500 200
Remark:
- MDL = Method Detection Limit
- N.D. = Not Detected (<MDL)
< mg/kg = ppm = parts per million

= Result(s) shown are of adjusted analytical results by subtracting analytical correction factor.

= Filter paper was used instead of 0.45um membrane filter in lab testing,

- Where the test portion has a mass of between 10mg and 100mg, the quantity of the appropriate clements
shall be calculated as if 100mg of the test portion had been used,

. " ~
SCRTRE YESTING MIEANATIORAL COREGEAION O/ dnginras-an
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Test Report

Report No.  SCLOIHO00780c¢

Tested Sample/Part Description

005
006
007
008
009
010
o1l
012
013
015
016
07
018
019
020
021

White paper label(product label)

Transparent plastic{ends of cord) (sample weight: 68 2mg)
Black plastic{buckle)

Green plastic{zipper slider)

Black plastic{zipper element)

Fresh green plastic( fastener)

Green synthetic material with black thread(puzzie)
White paper{puzzle & board)

Beige plywood{puzzle & board)

Red corduroy with red thread(puzzle)

Green cord

Green woven with green thread{strap)

Black fabric with transparent glue(zipper tape)
Yellow corduroy with yellow thread(puzzle)

Blue corduroy with blue thread(puzzie)

Black thread(fastener) (sample weight: 21.7mg)

CENTRE TZ97IHG INTEANATIOHAL CORFORAIICHK
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Page 5 of 6

oy Haltie
(¢”) 400.5716-233

Wi DT

1 oom




I ESEE

-nra2

Test Report

Report No.  SCLOTHO00780¢ Page 6 of 6

Photo(s) of the sample(s)

10

2T
Tt

LR End of Repoﬂ ee

The test report is effective only with both signature and specialized stamp. The result(s) shown in this report
refer only to the sample(s) tested. Without written approval of CTI, this report can't be reproduced except in full,
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Test Report

Page 1 of §

The following sample(s) and sample information was/were submitted and identified by/on the behalf of

the client

Sample Name

Item No.

PO No.

PDC

Shipment Quantity
Factory Name
Exported to

Country of origin
Carton No,

Customer
Original/Purpose
Quantity of sample
Sample Received Date
Sample Resubmitted Date
Testing Period

Test Conducted:

Basic Skills Board
3784/13784/23784
1433/1434/1466/1467
HP15005
1488/2112/984/1416
HP

NA

China

NA

Chris BT

5 pes

Jan. 7, 2015

Jan, 15,2015

Jan, 7, 2015 to Jan. 20, 2015

As requested by the applicant, for details refer to next page(s)

Tested by

Covny-

A

Reviewed by

Lt Wiard-  Date Mar. 4, 2015
Victor Wang
Lab Manager
No. TI49813640
gational (Shenzhen) Co,, Lid. Hongwel Industrial Zone, Bso®an 70 District, Shenzhen, Guangdong, China
o Hiutiing
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utive S

TEST REQUEST CONCLUSION

1) Consumer Product Safety Commission 16 CFR Ch.ll

- Part 1303 — Ban of Lead in paint and similar surface coating PASS

2)  ASTM F963-11 Standard Consumer Safety Specification for Toy Safety

- Clause 4.3.5 - Total Lead content in paint and similar surface coating materials PASS

- Clause 4.3.5 ~ Migration of certain elements in paint and similar surface coating PASS

materials

tusesrseesens For Further Detils, Please Refer To the Following Page(s) #***#**ssssss
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1) Consumer Product Safety Commission 16 CFR Ch.ll
v 03 - Ban of Le 1 coati

Method(s) CPSC-CH-E1003-09.1 was/were used, and the item(s) was/were analyzed by ICP-OES.

| Result (mgkg) MDL | Limit | Clienfs Limit
;T ————— R

Lested ltem(s) 001 002 003 004 | (mekg) | (mgkg) | (mg/ke)
Lead (Pb) N.D. N.D. N.D. N.D. 5 90 30
Remark:

- MDL = Method Detection Limit
- N.D.=Not Detected (<MDL)
- mp/kg = ppm = parts per million

2) ASTM F963-11 Standard Consumer Safety Specification for Toy Safety
¥ Clause 4.3.5 — Total Lead content in paint and similar surface coating materials

Method(s) ASTM F963-11 Clause 8.3 was/were used, and the item(s) was/were analyzed by ICP-OES.

(m MDL | Limit | Clients Limit

S Result (mp'kg)

Tested ftemfs) 001 002 003 004 (mg/kg) | (mgkg)  (mgkg)
| Lead (Pb) N.D. ND. | ND N.D. 5 90 30
Remark:

- mg'kg = ppm = parts per million
- N.D. = Not Detected (less than MDL)
- MDL = Method Detection Limit

i Hulling
if ) aga-s7R2.232
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Report No.  SCLOITHO00780a Page 4 of 3
¥ Clause 4. igration ¢ riain ¢lements ) 0 ila ng mai E
Method(s) ASTM F963-11 Clause 8.3 was/were used, and the item(s) was/were determined by [CP-OES.
1
Result (mg/’kg) MDL Limit | Client’s Limit
Trated lism(a) 001 002 003 004 | (mghkg) | (mpkg) | (mghke)
Soluble Antimony (Sb) N/A N/A N.D. N.D, 5 60 25
. Soluble Arsenic {As) N/A N/A N.D. N.D, 25 25 10
Soluble Barium (Ba) N/A NiA N.D, 19 ‘ [000 500
Soluble Cadmium (Cd) N/A NiA N.D. ND. | 5§ 75 40
Solubie Chromium (Cr) N/A N/A N.D. N.D. 2.5 60 40
Soluble Lead (Pb) N/A N/A N.D. N.D. 5 90 30
Soluble Mercury (Hg) N/A N/A N.D. N.D. 25 60 30
Scluble Selenium (Se) N/A N/A N.D. N.D. 5 500 | 200
Remark:
- MDL = Mecthod Detection Limit
- N.D. = Not Detected (<MDL)
- mgXkg = ppm = parts per million

= Result(s) shown are of adjusted analytical results by subtracting analytical correction factor.

- Filter paper was used instead of 0.45um membrane filter in lab testing.

< N/A= Not Applicable, indicates the test portion(s) is/are less than 10mg, therefore such compenents
was/were not tested for migration of certain elements, as specified in ASTM F963-11 Clause 8.3,

Tested Sample/Part Description

001  Black coating{eyelet & buckle of waistband)
002  Green coating{snap fastener)

003 Muiti-color coating{puzzle & board)

004  Multi-color coating{product label)
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Photo(s) of the sample(s)

***+ End of Report ***

The test report is effective only with both signature and specialized stamp. The resuli(s) shown in this report
refer only to the sample(s) tested. Without written approval of CT1, this report can’t be reproduced except in full.
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